P26 MASTERS HANDBRAKE ASSEMBLY


MASTERS HANDBRAKE ASSEMBLY
MASTERS HANDBRAKE ASSEMBLY
Price:
Quantity:

   

As a racer grows one of the biggest problems is the ability to get a braking system to fit. This is an all in one steering and braking assembly that is controlled with the racer's hands and is designed to replace your existing steering and brake systems. Included is (1) cable pulley, (1) cotter pin, (1) steering washer, (1) 1/4"-20 x 1-1/4" hex bolt, (1) 1/4" lock washer, (1) 1/4" flat washer, (1) 1/4'-20 hex nut, and assembly instructions.